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Client Company: Forbest Manufacturing Co.Ltd

Address: Fulian industrial Longhua Town Shenzhen city Guangdong provine china
Manufacturer's Name: Forbest Manufacturing Co.Ltd

Address: Fulian industrial Longhua Town Shenzhen city Guangdong provine china

Report on the submitted samples said to be:

Sample Name : PTFE TUBE

Style/ ltem No. s

Sample Receiving Date : 2018-01-23

Testing Period : 2018-01-24~2018-01-30
Results : Please refer to next page(s).

Summary of Test Results:

TEST REQUEST CONCLUSION

FDA 21 CFR 177.1500 Pass

Shenzhen CTB Testing Technology Co., Ltd

Add: First floor, E building, Huayang Technology Industry Park, Gushu Village,
Bao'an District, Shenzhen City, P.R.C
Web: http://www.ctb-lab.com  Tel: +86-0755-61996588 Fax: +86-0755-23208027
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Test Result(s)
PART NAME No.1: plastic material
FDA 21 CFR 177.1500-Maximum extractable fraction
Test Requested: As specified by client, to determine Maximum extractable fraction Nylon 66 used in
Contact with Food and Drug Administration Regulations.
Test Method: With reference to US FDA 21 CFR 177.1500.
(1)
Time Temperature Max..Permissible Limit Result of 001 Comment
8hr(s) Reflux 0.2% (wiw) <0.03% (wiw) PASS
temperature
8hr(s) Reflux 1.5% (wiw) 0.51% (wiw) PASS
temperature
8hr(s) Reflux 1.5% (wiw) 0.37% (w/w) PASS
temperature
8hr(s) Reflux 0.2% (w/w) <0.04% (w/w) PASS
temperature

Note:

1. MDL = Method Detection Limit
2."-" = Not Regulated

Check By: /\A“W b“/

Date: 2018-01-30

Approve By:
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Photo documentation

*** End of Report ***



